U-527 13mm KL (1) —ZXK)

” N "
1/2” Reversible Drill #85%/PARTS LIST 2210
Index L& Code R4 Description Eg‘i& TE (i

No Rea'd
1 2349  [pAME R Hex.Screw M5x25 1 310
;,l 2 2922 |RYIILFYvy Drill Chuck 1/2”(13mm) 1 6,240
~ 3 2375 AR—H— Spacer 1 660
v 4 2395 |95 TFuk Clamp nut 1 6,240
5 2271 [ RF7YLY Ball Bearing 620122 2 768
6 2374 A 3—FILEYX Internal Gear 1 2,016
7 2379 | AAIRAZIL Bushing 3 420
8 2377 |[TARLF¥Y Idle gear 3 756
8SA 2377SA_ |[7AFLFE X Assy Planet Gear Ass'y with2379 3 1,248
9 2390 |1 REVEIL(RY) Spindle A 1 4,320
10 2358 VYL HE—EY Cylinder Pin 1 143
11 2360 AR—H— Spacer 1 2,016
12 2359 | H— Cylinder 1 3,840
13 3204  |[R—y Vane 5 220
14 2356 |[O—%&— Rotor 1 3,840
15 2357 |[TVRFL—Fk End Plate 2 660
16 3310 [RF7YLY Ball Bearing 62627 2 720
17 2201 | RFyTULY Snap Ring STW-6 1 100
18 2368  |kUH— Trigger 1 756
19 2363 |6 yftiEBHRD Set Screw M4x4 1 100
20 2371 r)H—RFY2 T Valve spring 1 140
21 2361 [RTYLTHZ Detent Cover 1 121
22 2369  [J/N—R/NLTD Reverse Valve 1 1,008
23 2365 |0-Jv o O-Ring AS568-013 1 110
24 2370 [/NULTRT— Valve Body 1 2,520
25 2366 |0-JvY O-Ring P-12.5 1 110
26 3321 [0-Uvs O-Ring P-4 1 70
27 2367 NIVIRT—L Valve stem 1 504
28 3402 [RFYLTEY Spring pin ¢ 3x22 1 72
23 24 2535 o9 29 2401 [/RF— Housing 600 1 6,360
O @n 61):):@ 30 2281 |YRwh Detent Pin 2x3 1 100
2 31 2381 YIN—RRTY 5 Reverse Spring 1 130
19-8 ’ 32 2362 |[EykRZYaY Set Screw M5X5 1 300
b 36 33 2318 |[H AL Y— Silencer 1 242
@—@M— gj)l-:-:, - 34 2317 |R5Ua_ —IScrew 3x8 2 100
20 29 33 35 2388 | LybkITwi vy Air Inlet Bushing 1 1,008
18 21 36 2382 [RIF—AELD Muffler sponge X 1 120
37 2383 [RFYLTEY Spring pin ¢ 2.5x22 1 110
aq & 38 2380 A B—F XY Internal Gear A 1 2,520
39 2389 [ REVEIL(27°4Y) Spindle B 1 4,320
40 2350 [ RFYLY Ball Bearing 6200 1 720
41 2351 AR—H— Spacer 1 264
438 47 45 42 2353 [ R—9Tyiyv— Bakelite Washer 1 264
P he—— 43 2352 7ARILEY Planer Gear B 3 792
% D 44 3379 |6AATiEHIT Set Screw M4x6 1 120
&) , NN s 45 2120 |[/\RIL Handle 1 1,320
46 2119 [BS/\UF Brass Ring 1 2,520
47 2923 |FevoEF4—(K) Drill Chuck key 1 984
48 5000NPT_[HhTFS5 Coupler PM1/4-NPT 1 420

(FEUHEBREESTHIELHYET) *Parts may be changed with/without notice.



